



5406

Parts List						
Ref	Class	Part	Description	Qty	Comment	Footnote
-		850000A 3	TILLER HANDLE ADAPTOR KIT	1		
1		832001A 6	SHIFT CABLE	1		
2	11	40138 6	NUT, (M6)	2		
3		98885 1	SLIDE	1		
4		828095	BRACKET	1		
5		824930T 2	BRACKET	1		
6	54	805444	CLIP	1		
7	10	40011126	SCREW, (M6 x 13)	1		
8		828096	BLOCK, Shift Cable-Retaining	1		
9	12	29245	WASHER, (.281 x .500 x .060)	1		
10	10	71958	SCREW, (.250-28 x 1.75)	1		
11	13	26992	LOCKWASHER, (.250)	1		
12		828094	BLOCK, Shift Cable-Retaining	1		
13	10	72734	SET SCREW, (#10-32 x .310)	1		
14	12	35459	WASHER	1		
15	11	35888	NUT, (.250-28)	1		
16	87	813960A 3	SWITCH	1		
17	10	880750 20	SCREW, (M3 x 20)	2		
18		824923	PLATE	1		
19	84	824934A 1	CABLE	1		